

Swiss GriP Australia - 200x200mm White Tiles + Swiss Grip Application - AWT - AWT011021-1

01 Oct 2021

Accelerated Wear Slip Resistance Test - Test Methodology Equivalent to AS/NZ 4586:2013 - Appendix A (Wet Test Method) Modified

Date Tested:	01 Oct 2021
Test Report Number:	AWT011021-1
Client Name & Address:	Swiss GriP Australia Pty Ltd - Level 2/50 Yeo Street NEUTRAL BAY NSW 2089
Specimen/Product Description:	200x200mm White Tiles + Swiss Grip Application
Testing Officer :	Kathryn Ording
Pendulum Skid Tester Used:	#2047 - 02.09.2020 - Munro-Stanley Portable Skid Tester

Testing Officer Signatory:



Gardco Washability and Wear Tester Model No. D12V - #WA-2164

Path Length:	Boat Weight:	Cycle Rate:	Abrasive Pad:	Product Image:	BPN vs Cycles:
400mm	1kg	70 Cycles per min	3M Scotchbrite Heavy Duty Scour Pad No.96 (Water Wet)		

*These results apply only to the samples tested. *Only 1 specimen tested on procedure set out in AS4586:2013 [1], therefore results are indicative only.*

Wear Testing Results

Wear Cycles	Swing 1	Swing 2	Swing 3	Swing 4	Swing 5	Mean BPN	Class
0	57	57	57	56	56	56	P5
100	56	56	56	56	56	56	P5
500	53	53	53	53	53	53	P4
1000	50	50	50	49	49	49	P4
2000	47	47	46	46	46	46	P4

This test report shall not be reproduced unless in full and with written approval from Sliptest Australia Pty Ltd.

END OF REPORT